
 
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 

SAN DIEGO REGION 
 

ORDER NO. R9-2009-0005  
AS AMENDED BY ADDUNDUM NO. 1 

 
MASTER RECLAMATION PERMIT 

 
FOR 

 
RAMONA MUNICIPAL WATER DISTRICT 

SAN VICENTE WASTEWATER TREATMENT PLANT 
SAN DIEGO COUNTY 

 
 
 
Table of Contents 
 

Findings                                                                                         2 
A. Prohibitions                                                                                     6 
B. Discharge Specifications                                                                    6 
C. Recycled Water Purveyance Requirements                                            9 
D. Facility Design and Operation Specifications             10 
E. Biosolids Specifications                                                                            11 
F. Standard Provisions                                                                              12 
G. Notifications                                                                                           18 
H. Evaporation Pond Facility and Design Specifications 20 

 
Attachment No. 1 (Process Schematics) 2023 
Attachment No. 2 (Rules and Regulations for Recycled Water Use) 2225 
Attachment No. 3 2730 
 
Monitoring and Reporting Program No. R9-2009-0005 

A. Monitoring Provisions 2831 
B. Influent Monitoring 3033 
C. Effluent Monitoring 3033 
D. Sewage Solids and Biosolids 3339 
E. Potable Water Supply 3339 
F. Special Studies 3339 
G. Recycled Water Users Summary Report 3541 
H. Annual Recycled Water Summary Report 3541 
I. Report Schedule 3642 
J. Evaporation Pond Monitoring Requirements 42 



Order No. R9-2009-0005  March 11, 2009 

 

 2  

 
The California Regional Water Quality Control Board, San Diego Region (Regional 
Board), finds that: 
 
1.  The Ramona Municipal Water District (Recycled Water Agency) owns and 

operates the San Vicente Wastewater Treatment Plant (SVWTP) located at 
22758 San Vicente Road, Ramona, CA 92065 in San Diego County. The facility 
is situated in the southwest quarter of section 36, Township 13 South, 
Range 1 East, San Bernardino Base Meridian. This Order regulates the 
discharge from the SVWTP, comprised of disinfected secondary and disinfected 
tertiary treated recycled water, to land that overlies the Gower Hydrologic 
Subarea (HSA 907.23) of the San Vicente Hydrologic Area (HA 907.20) of the 
San Diego Hydrologic Unit (HU 907.00). 

 
2.  Discharges of recycled water from the SVWTP are subject to the following 

Orders of the Regional Board, Order No. R9-1993-0003 Waste Discharge 
Requirements for the San Vicente Treatment Plant, Ramona Municipal Water 
District, San Diego County as amended prescribed requirements for the 
treatment and disposal of up to 0.75 million gallons per day of disinfected 
secondary recycled water for irrigation of groves at Spangler Peak Ranch and 
disinfected tertiary recycled water for landscape irrigation at the San Vicente Golf 
Course. In order to facilitate the distribution of reclaimed/recycled water to 
multiple sites, Order No. 93-03 required the Recycled Water Agency to develop 
and enforce Rules and Regulations for recycled water users that were subject to 
Water Reclamation Requirements (WRRs) issued pursuant to California Water 
Code section 13523 and prescribed in Order No. 86-0074 for the use of recycled 
water for drip irrigation of avocado trees at Spangler Peak Ranch (formerly Solk 
Ranch). 

 
3.  By letter dated April 25, 2005, the Recycled Water Agency requested to be 

issued a master reclamation permit which would govern the production and use 
of recycled water from the SVWTP pursuant to the Water Recycling Law for 
discharges of recycled water established in Water Code Division 7, Chapter 7, 
Article 4. A master reclamation permit is issued in lieu of issuing waste discharge 
requirements pursuant to Water Code section 13263 or water reclamation 
requirements pursuant to Water Code section 13523 for each user of recycled 
water. 

 
4.  The SVWTP is designed to receive and treat wastewater flows from the San 

Diego Country Estates. The treatment process includes bar screens, an aerated 
grit chamber, oxidation ditches, clarifiers, dual media pressure filters, a reverse 
osmosis system, disinfectant chlorine contact basins, and drying beds. Solid 
waste, consisting of screenings and dried sludge, is hauled to a U.S. 
Environmental Protection Agency (USEPA) approved and permitted landfill 
appropriate for the waste characterization of the solids. The SVWTP is designed 
to handle ultimate flows of 0.8 million gallons per day (mgd) and is currently 



Order No. R9-2009-0005  March 11, 2009 

 

 3  

processing 0.6 mgd. Three ponds provide 102 days of wet weather storage 
(236 acre-feet) at a 30-day average dry weather flowrate of 0.80 mgd. Additional 
storage of 15 acre-feet is available at Spangler Peak Ranch. Attachment No. 1 
provides a flow schematic of the facility. 

 
5.  The discharge of treated wastewater may cause groundwater mineralization, the 

addition of nitrates to groundwater, surface runoff of nutrients and suspended 
material, nuisance odors, and health hazards. If not properly managed, the 
discharge could impact water quality in groundwater in the Gower subarea, in 
San Vicente Creek, and subsequently in San Vicente Reservoir.  

 
6.  In accordance with section 2200, Title 23 of the California Code of Regulations 

(CCR), the threat to water quality and complexity associated with the effluent 
from the SVWTP is determined to be category 1B.1 Although the treated 
wastewater is not a toxic waste, there is a potential threat to receiving waters 
associated with effluent discharged from the SVWTP due to buildup of salts in 
the groundwater. These determinations are based on influent wastewater 
characteristics, which are typical of municipal wastewater; the physical, chemical, 
and biological treatment systems that are applied at the plant; and a history of 
noncompliance with the current and historical waste discharge requirements. 

 
7.  This Regional Board, acting in accordance with section 13244 of the Water 

Code, adopted the Water Quality Control Plan for the San Diego Basin (9), 
(Basin Plan) on September 8, 1994. The Basin Plan was subsequently approved 
by the State Water Resources Control Board (SWRCB) on December 13, 1994. 
Subsequent revisions to the Basin Plan have also been adopted by the Board 
and approved by the SWRCB. The Basin Plan contains beneficial uses and 
water quality objectives, and a policy for regulating the discharge of reclaimed (or 
recycled) water to comply with water quality objectives. The requirements of this 
Order are consistent with the Basin Plan Recycled Water Policy. 

 
8.  The Basin Plan established municipal and domestic supply (MUN) and 

agricultural supply (AGR) as existing beneficial uses of groundwater in San 
Vicente HA 907.20. 

 
9.  The Basin Plan establishes the following groundwater water quality objectives for 

San Vicente HA 907.20: 
 
 
 
 

                     
1
 Category “1” – Those discharges of waste that could cause the long-term loss of a designated beneficial 

use of the receiving water. Examples of long-term loss of a beneficial use include the loss of drinking 
water supply, the closure of an area used for water contact recreation, or the posting of an area used for 
spawning or growth of aquatic resources, including shellfish and migratory fish. Category “B” – Any 
discharger not included above that has physical, chemical, or biological treatment systems (except for 
septic systems with subsurface disposal), or any Class 2 or Class 3 waste management units. 



Order No. R9-2009-0005  March 11, 2009 

 

 4  

Table 1. Water Quality Objectives for Groundwater 

CONSTITUENT (mg/L or as noted) 

(Concentrations not to be exceeded more than 10% of the time during any one year period) 
HYDROLOGIC 

AREA   TDS Cl SO4 %Na
2
 N03-

 
Fe Mn M 

B 
A 
S 

B O 
D 
O 
R 

TURB  

(NTU) 

COLOR  

(UNITS) 

F 

San Vicente 
HA (907.20) 

 600 250 250 60 5 0.3 0.05 0.5 0.75 none 5 15 1.0 

Notes: TDS = total dissolved solids; Cl = chlorine; SO4 = sulfate; %Na = percent sodium;  
NO3 = nitrate; Fe = iron; Mn = manganese; MBAS = methylene blue – activated 
substance; B = boron; Turb = turbity (NTU = nephelometric turbidity units); F = fluoride. 

 

10.  A discharge of recycled wastewater for irrigation in the Gower HSA that complies 
with this order is not expected to adversely affect beneficial uses as set forth in 
the Basin Plan. Because irrigation operations can result in higher constituent 
concentrations in the fraction of the applied water which percolates to the 
groundwater due to evapotranspiration effects, and because Basin Plan 
groundwater quality objectives are, in most cases, intended to be achieved in the 
groundwater (i.e. not in the effluent), effluent limits frequently require constituent 
concentrations in the effluent to be lower than the corresponding groundwater 
quality objectives. Consequently, the 12-month average effluent limits in this 
Order for those constituents with groundwater quality objectives are statistically 
derived to meet the numerical groundwater quality objectives not to be exceeded 
more than ten percent of the time in a one year period in the effluent. 

 
11. The Basin Plan specifies that for discharges of recycled water upgradient of 

municipal water supply reservoirs, the discharge specifications will be at levels 
that are not less than constituent concentrations of water supply, but not more 
than the Basin Plan groundwater water quality objectives. The recycled water 
use areas in the Gower HSA are upgradient of municipal water supply reservoirs. 

 
12.  The groundwater monitoring program being conducted pursuant to Order No. R9-

1993-0003 must be expanded into a regional management plan for the Gower 
HSA.  Order No. R9-1993-0003 established a groundwater monitoring plan 
consisting of one well located at 15942 Serra Street in Ramona; concentrations 
of TDS in this well have consistently exceeded WQOs for TDS since before 
1993. Until the reverse osmosis system became inoperable in 1998, the 
Recycled Water Agency was operating generally in compliance with the 
discharge specification for total dissolved solids (TDS). The Basin Plan Recycled 
Water Policy described in Finding 11, above, formed the basis for the TDS 
discharge specification in both this Order and Order No. R9-1993-0003.  Since 
the requirements in this Order must establish discharge specifications in 
agreement with the Policy as well as protect groundwater water quality, the 
Regional Board must consider the Gower HSA on a whole when considering a 
new groundwater monitoring program. The SWRCB Draft Recycled Water Policy 
addresses the buildup of salt in groundwater by requiring a salt and nutrient 



Order No. R9-2009-0005  March 11, 2009 

 

 5  

management plan be completed for every basin/sub-basin in California. The 
basis for this management measure is consistent with the conditions in the 
Gower HSA and development of a management plan by the Discharger with 
input from other stakeholders is appropriate. 

 
13.  The Basin Plan states that waters designated for MUN use shall not contain 

concentrations of chemical constituents in excess of the maximum contaminant 
levels (MCL) specified in the CCR, Title 22, Table 64431-A of section 64431 
(Primary MCL, Inorganic Chemicals), Table 64431-B of section 64431 (Primary 
MCL, Fluoride), Table 64444-A of section 64444 (Primary MCL, Organic 
Chemicals), and Table 64449-A of section 64449 (Secondary Maximum 
Contaminant Levels, Consumer Acceptance Limits), incorporated by reference, 
including future changes to the incorporated provisions as the changes take 
effect. 

 
14.  The SWRCB established California’s antidegradation policy in Resolution No. 68-

16, Statement of Policy with Respect to Maintaining High Quality of Waters in 